CPM7726SW MOTOR, MILL BASE

MOTOR, MILL BASE
No Part No Part Description
1 MILL MOTOR
2 CAP SCREW, M30×8
3 LOCK WASHER, M30
4 0709200 MILL BASE
5 1772650 COUPLING
6 COUPLING GUARD HALF-A
7 COUPLING GUARD HALF-B
8 4500900 CAP SCREW M10 X 1.5 HEX HD X 20MM LG
9 4507500 LOCK WASHER M10
10 4506400 NUT M10
11 4507400 FLAT WASHER M10
12 0579300 COUPLING GUARD SUPPORT
13 CAP SCREW M12SOCKET HD
14 LOCK WASHER M12